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1.2 20dB BW

1.2.1 Test Result

Test Report Number: BTF230725R01101

X Frequency Packet 20dB Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Verdict

2402 DH5 1 1.034 Pass

GFSK SISO 2441 DH5 1 1.030 Pass
2480 DH5 1 1.041 Pass

2402 2DH5 1 1.318 Pass

Pi/4ADQPSK SISO 2441 2DH5 1 1.282 Pass
2480 2DH5 1 1.312 Pass

2402 3DH5 1 1.319 Pass

8DPSK SISO 2441 3DH5 1 1.315 Pass
2480 3DH5 1 1.317 Pass
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2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

Test Report Number: BTF230725R01101

T E Maximum Peak Conducted Output Power
requency Packet -
Mode Type (MHz) Type (dBm) Verdict
ANT1 Limit
2402 DH5 3.41 <=20.97 Pass
GFSK SISO 2441 DH5 3.42 <=20.97 Pass
2480 DH5 3.30 <=20.97 Pass
2402 2DH5 2.33 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 2.44 <=20.97 Pass
2480 2DH5 2.38 <=20.97 Pass
2402 3DH5 2.48 <=20.97 Pass
8DPSK SISO 2441 3DH5 2.62 <=20.97 Pass
2480 3DH5 2.49 <=20.97 Pass

Note1: Antenna Gain: Ant1: 1.12dBi;
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2.1.2 Test Graph
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3. Carrier Frequency Separation

Test Report Number: BTF230725R01101

3.1 Ant1
3.1.1 Test Result
Ant1
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit :
Mode | 1v0e | (MHz) | Type (MHz) (MHz) (MHz) | Verdict
GFSK SISO HOPP DH5 1.000 1.041 >=0.694 Pass
Pi/4ADQPSK | SISO HOPP 2DH5 0.991 1.318 >=0.879 Pass
8DPSK SISO HOPP 3DH5 1.001 1.319 >=0.879 Pass
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3.1.2 Test Graph
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LAB

4. Number of Hopping Frequencies

4.1 HoppNum
4.1.1 Test Result
TX Frequency Packet Num of Hopping Frequencies .
sl Type (MHz) Type ANT1 Limit Vet
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.1.2 Test Graph

Test Report Number: BTF230725R01101

GFSK DH5 HOPP Ant1 NTNV
20 Ant Ant1
Start 2398 MHz
Stop: 2485.5 MHz
RBW: 300 kHz
10 4 | VBW' 300 kHz
Detector: Peak
W'\ W"PF””WM‘\HW\“ f’u\ﬂ\'\m mqnm | r|w|u|\ m rr‘qmmmp \WI g@iﬁ;ﬁ%?m%’éyf'd
B fH'm Bl \\Hfl\lj' i ﬂ'{”i‘\‘ﬁ'unwu”" ﬁ“ﬁ‘ il H'\””V il W‘“"‘u A - SR e
HHHHH\H Hmn\ /H!IHIIH\WllllllH\WHHIIHH\ Hmnnl\/VH ||
“ | HOPP Num: 79
s =20 o ‘
=
@ \
% -30 A o
g |
[} |
— 40 4 \‘ I
50 4 ]r_. '\
i i i m
_70 (% N RS S S (s (S UM [N SN S — [ ——— ——
— 2400 MHz
—— 24835 MHz
-80
2398.0 24855
Frequency (MHz)
Pi/4ADQPSK 2DH5 HOPP_Ant1 NTNV
20 Ant: Antd
Start: 2398 MHz
Stop: 2485.5 MHz
RBW: 300 kHz
10 4 | VBW: 300 kHz
| ! H | | | Detector: Peak
I | | TraceType: MAX Hold
i luf p L fJ‘“l A A LY Iy N RPN LT VPO T B ng@gﬁﬂ 1%ms
0 MV Wik Nﬁ \;\I W‘! W *M FW ik J\uwr/v"\lw;w mmf’w%mmwJ}]lmn‘rﬂ‘w\‘rm I SwoepTimed o
| | o
104 } I‘
| ! ! | HOPP Num: 79
Bl e e e L
E
= |
:’—30——71 =
g ”.
® |
— 40 \‘
| | | |
o e e =
£ |
s 4 i
'H‘ ]\J\‘N
=701 —— Trace
— s
-80 T T T T T T T T T
2398.0 24855
Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 76 of 107




Test Report Number: BTF230725R01101

LAB
8DPSK_3DH5 HOPP_Ant1 _NTNV
10 Ant: Ant1
Start: 2398 MHz
H H H Stop: 2485.5 MHz
| | | | | | | | | RBW: 300 kHz
01—+ S e e VBW: 300 kHz
Detector: Peak
i i | i | TraceType: MAX Hold
RPN . PN I PO SO OO N P
B e B o A A A g A A A g Halk
O Y A N W VATV | Swece:comnie
| | | |
-20 4 ) R e - s o B T |
| | | { | | | ‘ HOPP Num: 79
/\_30-" A 1 | FRE ST e o ESHRSTECEE R SRS U == ‘
E |
3 |
~— _40 - ﬂ rrrrr
T
g || |
) il
— _50 - - ‘ t
\
_60 -1 I
§ \
i
=80 — Trace
—— 2400 MHz
I I : : : —— 24835 MHz
-90 T T T T T T T T T
2398.0 24855
Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 77 of 107
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




B..

5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230725R01101

5.1 Ant1
5.1.1 Test Result
Ant1
Duration of : Num of Pulse in 4
Mode T-I)Z)(e Fr((a'\(jlllJ_'le;cyP_lz_a;;:t Single Pulse Og:ﬁg\éa:;n Observation Tirrl?;v(erilws) I(_r|nrr;|;[ Verdict
(ms) Period
DH1 0.382 31.600 320 122.240 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.644 31.600 157 258.108 |<=400| Pass
DH5 2.886 31.600 101 291.486 |<=400| Pass
2DH1 0.390 31.600 320 124.800 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.642 31.600 160 262.720 |<=400| Pass
2DH5 2.890 31.600 103 297.670 |<=400| Pass
3DH1 0.394 31.600 320 126.080 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.644 31.600 158 259.752 |<=400| Pass
3DH5 2.896 31.600 115 333.040 [<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230725R01101

6.1 Ref
6.1.1 Test Result
TX Fr n Pack Level of Referen
TR o M M e W
2402 DH5 1 3.29
GFSK SISO 2441 DH5 1
2480 DH5 1 2.96
2402 2DH5 1
Pi/ADQPSK SISO 2441 2DH5 1 1.72
2480 2DH5 1 1.65
2402 3DH5 1 1.83
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 1.60
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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